

# PULL TEST REPORT



|  |                                  |
|--|----------------------------------|
| <b>JOB NAME</b>                            | 896 Lakeport Boulevard           |
| <b>JOB LOCATION</b>                        | Lakeport, CA                     |
| <b>ROOF AREA (SQFT)</b>                    | 7,182                            |
| <b>BUILDING HEIGHT (FT)</b>                | 24'                              |
| <b>PROJECT TYPE</b>                        | Re-roof                          |
| <b>THICKNESS OF EXISTING ROOF ASSEMBLY</b> | 1/4"                             |
| <b>ROOF COVER TYPE</b>                     | M/A Single Ply                   |
| <b>NEW SYSTEM MANUFACTURER</b>             | Unknown                          |
| <b>FASTENER(S) TESTED</b>                  | Heavy Duty #14, Extra Heavy Duty |

|                                  |                       |
|----------------------------------|-----------------------|
| <b>REPORT NUMBER</b>             | PT-16581              |
| <b>TEST DATE / TIME</b>          | 11/29/2023 3:00:00 PM |
| <b>AMBIENT TEMPERATURE</b>       | 55°F                  |
| <b>TESTER MANUFACTURER</b>       | DMD Force-2000        |
| <b>MAX CAP OF TESTER (LBS)</b>   | 2,000                 |
| <b>TEST PERFORMED BY</b>         | Zachary Moore         |
| <b>TEST CUT AREA REPAIRED BY</b> | Mat Conefry           |
| <b>TEST WITNESSED BY</b>         | Mat Conefry           |

| <b>INSULATION MANUFACTURER</b> | <b>INSULATION TYPE</b> | <b>THICKNESS</b> |
|--------------------------------|------------------------|------------------|
| Unknown                        | Unknown                | Unknown          |

| <b>DECK TYPE</b> | <b>THICKNESS</b> |
|------------------|------------------|
| Wood-Plywood     | 1/2"             |

**Disclaimer:** Manufacturer's installation requirements shall be followed when using any of the tested fasteners or adhesives. Neither the technician performing the pullout tests, nor his/her company is responsible for the waterproofing integrity of the repairs. This test report does not certify the structural integrity of the roof deck.

# TEST RESULTS



| TEST LOCATION NUMBER | PULL VALUE (LBF) | FASTENER TESTED      | PENETRATION (IN) | BIT DIAMETER (IN) | COMMENTS |
|----------------------|------------------|----------------------|------------------|-------------------|----------|
| 1                    | 691              | OMG Heavy Duty #14   | 1"               |                   | Beam     |
| 2                    | 417              | OMG Heavy Duty #14   | 1"               |                   |          |
| 3                    | 242              | OMG Heavy Duty #14   | 1"               |                   |          |
| 4                    | 284              | OMG Heavy Duty #14   | 1"               |                   |          |
| 5                    | 267              | OMG Heavy Duty #14   | 1"               |                   |          |
| 6                    | 372              | OMG Extra Heavy Duty | 1"               |                   |          |
| 7                    | 317              | OMG Extra Heavy Duty | 1"               |                   |          |
| 8                    | 263              | OMG Extra Heavy Duty | 1"               |                   |          |
| 9                    | 305              | OMG Extra Heavy Duty | 1"               |                   |          |
| 10                   | 334              | OMG Extra Heavy Duty | 1"               |                   |          |

# ROOF IMAGE/DIAGRAM

888 LAKEPORT BOULEVARD -  
BUILDING 1



---

**END OF REPORT**